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PC: 24H /3d

TEST PERFORMED: BS 5438: 1976 - Methods of Test for Flammability of Vertically Oriented Textile
Fabrics and Fabric Assemblies Subjected to a Small Igniting Flame - Test #2,

As cited by BS 5867 - 1980 Part 2 British Standard Specification for Fabrics for Curtains and Drapes

(Type B Performance Reqguirements)

FLAME APPLICATION: 15 seconds ~ Face Ignition

RESULTS ARE REPORTED:

[®x] Initially

[ ] &After laundering cycle(s) in accordance with manufacturers care instructions
RESULTS: Flame ¢r Hole Reaches:
———————————————————————————— Separation
Upper Vertical Lower of Flaming After~ After—
Specimen BEdge Edge Boundary * Debris flame * glow *
# (yes/no} {yes/no) {ves/no) {yves/no) {seconds) (seconds)
Machine: 1 NO NG NO NQ .3 Q.0
2 NO NG NO NO 0.C 0.0
3 NO NO NO NO 13.4 9.0
Cross 4 NO NO NO NO 3.9 0.0
Machine: 5 RO NO NQ NO 0.0 0.0
& NO NO NG NO 0.0 G.0

TYPE B PERFORMANCE REQUIREMENTS: As cited by BS 5867 Part 2 Type B -~

1. No part of any hole nor any part of the lowest boundary of any flame shall reach
the upper edge or either wvertical edge of more than one specimen.

2. No separation of flaming debris from more than one specimen is permitted.

* Results for this category are required to be reported;
however they are not factored into the Performance Requirements.
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REMARKS: None.

CONCLUSION: Based on the above Results and Type B Performance Requirements, the item tested:

[2] Complies; [ ] Does not comply

CERTIFICATION: I certifly that the above results were cbtained after testing specimens in accordance
with the procedures and equipment specified by BS 5438 - 1976,

E him

AUTHORIZED SIGNATURE
THE GOVMARK ORGANIZATION, INC. /ib

S, HEATHER ROBERTSON
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The results contained in this report relate only to item(s) tested. The test report shall not be
reproduced, except in full, without written approval from The Govmark Organization, Inc,



